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ASTM 1592-01
STANDARD TEST METHOD FOR
STRUCTURAL PERFORMANCE OF SHEET METAL ROOF AND SIDING
SYSTEMS BY UNIFORM STATIC AIR PRESSURE DIFFERENCE

Purpose

This test method covers the evaluation of the structural performance of Sheet Metal
Panels and Anchor to Panel Attachments for roof or siding systems under uniform static
air pressure difference.

Test Date

6-25-02 (3 Spans @ 5" oc.)
6-27-02 (7 Spans @ 2’ oc)

Test Specimen

Manufacturer: Petersen Aluminum Corp.
1005 Tonne Rd.
Elk Grove Village, 11, 60007
Panel: Tite-Loc Plus ALuminum Roof Panel, 0.032” aluminum, 16” Wide
Clip: Tite-Loc Plus Two Piece Low Floating Clip
Panel Length: as shown

Testing Apparatus

Test Chamber: Vacuum Chamber Composed of Wood
Mounting Frame: Hat Shape Subgirts fastened to W6 X 15 Wide Flange Beams
Pressure Indicator: Digital Pressure Indicators from Micro-Pneumatic Logic, Inc.

Caliper: Mitutoyo Digital Caliper, Model No. CD-12” CP
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Installation

» The panels were installed with clips onto 16 ga hat shape subgirts using (2) #12-14 d
self drilling fasteners per clip. The side joints were seamed with a mechanical seamer.
Continuity fasteners were located at the top of the sidelap joints at panel ends,

e The system was inverted and attached to the steel beams with #14 tek fasteners.

o Plastic (4 mil thick) was employed loosely between the panels and subgirts and in the
side joints to create a vacuum seal.

Procedure

¢ The specimen was checked for proper adjustment and all vents closed in the pressure
measuring lines.

e The required deflection measuring apparatus’ were installed at their specified
locations.

¢ A nominal initial pressure was applied equal to at least four times but not more than
ten times the dead weight of the specimen. This nominal pressure was used as the
reference zero and initial deflection readings were recorded.

e At each load increment, pressure was maintained for a period of not less than 60
seconds and until the deflection gages indicated no further increase in deflections.

e Successive increments were achieved as above until failure or ultimate load was
reached.

The test was conducted according to the procedure in ASTM E-1592-01 and as noted
herein. In our opinion the tape and plastic had no influence on the results of the test.
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TEST DATA FOR 16" TITELOC PLUS ALUM. PANEL 0.032" 3 SPANS @ 5 -0" oc

{DEFLECTION POINT READINGS ~ (INCHES) 7
LOAD (PSF)|  Di D2 D3 D4 D5 D6 REMARKS

L N05 0134 A0 0154) 1003 0068  0eat o
.5 002 0.002; 0.05;  -0.002|  0.025/PANEL WT.

6T o221 1364 0227 1386 0077, 1288 T
050 0.013 0.05 0.01 0.098 0.002 0.028| PANEL WT.

T 0.312 1727 0.325 1767 0.116 1,62
0.5 0.04 0.094 0.023 0.108 0.003 0.029| PANEL WT.

26.5 0.418]  2.087 0.44 2.205 0.155 2.034

0.5 0.048 0.135 0.032 0.248 0.009 0.096|PANEL WT.
317 657 2513 05790 2743 0.225]  2.336]

0.5 0.074 0.054 0.123 0.576 0.011 0.059|PANELWT.
e g 2 T I IR
05| 0.242]  -0.427, 04 1.878]  -0.006]  -0.487|PANEL WT.
4271 122017 3.8230 12011 4.08 0.626 3.636

0.5] 0412 ~-0.385]  0.139] ~ 2.652] -0.001] -D.E84[PANELWT

ULTIMATE TEST LOAD = 47.3 PSF (PANEL BUCKLING)

NOTE: SEE SKETCH 1 FOR LOCATION OF PANEL BUCKLING.
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[TESTDATA FOR 16" TITE-LOC PLUS ALUM. PANEL 0.032" 7 SPANS @ 2° -0"oc |
| DEFLECTION POINTREADINGS  (INCHES) T
LOAD (PSF){ D1 | D2 D3 D4 ‘

] REIVIARKS S

N‘log R e o 5

050036 6.032) 0002 0.017
o e T s
0.5 0.01] 0.028] 0.00Z]  0.036
213 0.09]  1.413]  0.084  1.362

BIPANELWT.

O30[PANELWT. |

0.5 0011, 0.064] -0.003] 0.056
g o e S e S e
S g ke S B e
421 0.311] 2.822 0289 277
T T

PANELWT.

PANEL WT

PANEL W

52.6]  0.436] 3286,  0.398] 3286

1.312] " 0.028]  1.246 OIPANEL WT,

3713]  0.559]  3.693]
734 0.879! 4198 &) 78 4 13*

0.5 0.318] 2.825 0.246 2 8R4 PANELWT.

942 1508 5.087]  1.484] 5074 1574|5082

05 0418 3459 04631 3431

IR PANEL WT.
1046 2.008 6.639] 2022 5.667

ULTIMATE TEST LOAD = 114.9 PSF (SIDEJOINT DISENGAGEMENT)

NOTE: SEE SKETCH 2 FOR LOCATION OF SIDEJOINT DISENGAGEMENT.
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